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Authority 
Health and Safety Code Division 2.5, California Code of Regulations, Title 22, Division 9. 
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Assess ABC’s 
History and Physical 

Vital signs 
Oxygen: titrate spo2 to 94% 

Cold packs/ splinting 
coaching 

ALS 

Establish IV/IO 
ECG 

Consider: 
Ketorolac 0.5mg/kg IV or IM max of 30mg (< 65yrs old)  

Or 
Acetaminophen 1000mg IV over 20min 

 

Moderate to severe pain 

Consider Narcotics: 
Fentanyl 25-50mcg may repeat every 5 min  

Max total dose 200mcg 
And/ or 

Morphine 2-5mg may repeat every 5 min  
Max total dose 20mg 

or 
Acetaminophen 1000mg IV over 20min 

 Consider Ketamine: 
0.3mg/kg IV/IO drip Max dose 30mg over 5 minutes  

may repeat x3 
or 0.5mg/kg IN Max dose 50mg may repeat x2 

Total Max dose 100mg 
or 

Acetaminophen 1000mg IV over 20min 

If pain remains uncontrolled consider sedation: 
Patient MUST HAVE Etco2 monitored 

Midazolam 1mg IV/IO may repeat x1 after 5 min 
or 

Lorazepam 1mg IV/IO Max dose 1mg 

ALS- See drug dosing 
notes on Page 2 



 
 
 OPIOID NOTES: 

MAX TOTAL Opioid dose: 
20mg of morphine equivalent 
200mcg Fentanyl=20mg of Morphine 
 
Systolic BP must be above 100mmHg 
 
Lower doses generally needed if 
concurrent use of Ketorolac or 
Acetaminophen 
 
Consider ETco2 with larger doses 

 

KETAMINE NOTES: 
Max single dose of 30mg 
NO Concurrent use of Opiate 
No suspected ETOH or Drug use 
 
May consider Midazolam if pain 
remains Uncontrolled- EXTREME 
caution needed 
 

SEDATION NOTES: 
NO ALOC, Multi-system trauma or 
traumatic brain injury 
Systolic BP must be above 100mmHg 
No Hypoxia may exist(Spo2 above 
90%) 
RR must be greater than 10 


	Authority

